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Certificate of Analysis

Date:November 27, 2022

Product Name 7=/ JRCure 184
Batch No.fit 5 20221125
Quantity %= 600Kg
Test Item Requirement Test Result
1. Appearance (#h¥i): Whigérzés;%i;leﬁpowder Pass
2.Assay (&): =99% 99.90%
3. Melting Point (& &) 46.0~50.0C 47.3~48.3C
4. Loss on Drying (TR H): <0.2% 0.09%
5. Ash CIKA): <0.1% 0.05%
=98.09 49
6.Transmittance (&EJ:%): 252222228"2 28302
7. Color (fafE): <50Hazen 30Hazen
CONCLUSION: QUALIFIED

INSPECTOR:xiaoyun Dai
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